Ie 15376

HEAVY DUTY REAR BLADE PARTS DIAGRAM




HEAVY DUTY REAR BLADE PARTS LIST

. REF NO. PART NO. DESCRIPTION QTY

' 1 190001 Support Bar 1
2 190002 " LockPIn 1
3 190003 Hair Pin § 4 2
. 190604 8
4 190704 Screw M14x40 9
190804 1
190005 Blade 1
190006 Moldboard 1
190607 8

7 190707 Flat Washer 14
) 190807 11
180608 8
8 1980708 Lock Washer 14 9
190808 11
190609 8
9 190709 Nut M14 9
190809 1
10 190010 Screw M12x40 2
1 190011 Flat Washer 12 1
12 190012 Lock Washer 12 2
13 190013 Lock Washer 12 2
14 190014 Nut M12 2
15 180015 Lock Pin 1
16 190016 Pin 1
17 180017 Flat Washer 24 1
18 190018 Bolt M24x180 1
19 190019 King Pin 1
20 190020 Bolt M20x115 1
21 190021 Flat Washer 20 2
22 190022 Spacer 1
23 180023 Nut M20 1
24 190024 Main Tow Frame 1
25 190025 Hitch Pin 2
26 190026 Lock Washer 22 2
27 180027 Nut M22 2




